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10. 8V, 4400mAh/48Wh
Chinese :

Hdu g AR

Name of Goods E Goods of spare part (Li-ion Battery) UMO9E3]
10. 8V, 4400mAh/48Wh

English
iz‘-_#&${i00nsignor Witbik L) fle it o )
iﬁ_“#ﬁManufacturer Wik C L) ﬁtwﬂ’{i];k{ﬁﬂ
wdryk. 25 BRE I CRT I 1 iE My i 43
Insepection Methods and | UN “Recommendations on the TRANSPORT OF DANGEROUSGOODS”
Procedures
‘o gk R IR e, TS
#.“Dﬂ‘g'@‘_% 2 black or white plastics cement shell, odorless
Appearance & Odor
g; 1. fERHREI (Hazards identification)
A F
g None.
P X
(0] — . ;
R 2. BIEEIIATA DGRFMER fI2 T (Suggestion according to IATA
7 DGR)
Z RECS PN 7ESiTISITR
] f The substance is not restricted to IATA DGR according to packing
l;_l‘ instruction 965 General Requirements and Section II.
O #
R
M
fF = 3. WHFEK (Packaging requirements)
| .
0 AT S A A
N The goods are packaged according to the packaging requirement of ordinary
goods.
A EW: 20104£12 171 3 2010°E12 718 2B 1. 2011401 01 [
A S IR T LT ELAE PR AT 00 Lt B A B R BT T & TATA DGRAH A5 1 01 £y 0 -,
The sample is a rechargeable 1ithium battery. The package is labelled with a lithium
battery handling label. The package is accompanied with a document that meet the packing
. instruction of IATA DGR.
HiE
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Name of Test Items

wOB % R

Test Result

e BERE

Altitude

simulation
(38.3 test 1)

%Mﬂﬂ%‘%%§~%WW.%%W‘ﬁ%ﬂu&ﬂkoWﬁEWﬁﬁMEk$ﬂﬁzm
(1990%. 056 75 & PR g,

No mass loss , no leakage , no venting , no disassembly , no rupture and no fire and
the open circuit voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure. The test result conforms to
the requirements of standard.

L

Thermal test
(38.3 test 2)

ﬁmﬁﬁ%.%mﬂ‘%ﬁﬁ‘ﬁMW\%Mﬁﬂ&ﬁk:ﬂﬁﬁ%ﬁ%%&k%ﬁ%iﬂ
(1190%. RIS 7Rk,

No mass loss , no leakage , no venting , no disassembly , no rupture and no fire and
the open circuit voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure. The test result conforms to
the requirements of standard.

H=zh
Vibration
(38.3 test 3)

ﬁﬁﬂﬁ%\%%ﬁ‘%mﬁ.%%w.ﬁwﬁu&ﬂﬁamﬁﬁM%%m&k¥H%ZW
1990%. R3S FFA fFE sk,

No mass loss , no leakage , no venting , no disassembly , no rupture and no fire and
the open circuit voltage of each test cel] or battery after testing is not less than
90% of its voltage immediately prior to this procedure. The test result conforms to
the requirements of standard,

Mty
Shock
(38.3 test 4)

%ﬁmm%.%%E\fWﬁ‘%MW‘ﬁﬁﬁu&ﬁkuwﬁﬁﬁﬁ%MEk$ﬁ%ZW
1990%, RS 1F O FrmEsisk.

No mass loss , no leakage , no venting , no disassembly , no rupture and no fire and
the open circuit voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure. The test result conforms to
the requirements of standard

S

External short
circuit
(38.3 test 5)

Wﬂﬂ%%ﬂﬁﬁﬁﬁﬂmﬁiﬂw‘fﬁﬂu&ﬁk%&oﬁ%ﬁ%%&%*n

The external temperature does not exceed 170'C, no disassembly, no rupture and no
fire within six hours of this test. The test result conforms to the requirements of
standard.

Tt it
Impact
(38.3 test 6)

(LR I6h 4 T <170°C, Fopfh. HEKING . RO b sk
The external temperature does not exceed 170°C, no disassembly, no fire within six
hours of this test. The test result conforms to the requirements of standard.

7

Overcharge
(38.3 test 7)

(TR AT Rt 18] oy R R IO b sk,
No disassembly, no fire within seven days of this test. The test result conforms to
the requirements of standard.

y |

SRR

Forced discharge
(38.3 test 8)

iLE
Other

mm&mm%ﬁ%ﬁm%ﬁm%ﬁﬁmmwM%WN%N%WM%M%W,W%ﬁﬁﬁ%u%mﬁ%,
The Sample of the battery or cell is packed in inner packagings that completely

enclose the battery or cell. The sample is packed in strong outer packing. The sample

is protected so as to prevent short circuits,
Mﬂﬂ&ﬁﬂﬁ%mﬁszﬁﬁm%.HW%M@%&HWH-&ﬁ?i%ﬁﬂﬁ@mmﬁ&ﬁﬂ&w
ﬁm%%%&dkﬂﬁﬁﬁﬁ%$ﬂﬂwWH?m.

The tested package is capable of withstanding a 1.2n drop test in any orientation

without damage to cells or batteries contained therein, without shifting of the

contents so as to allow battery to battery or cell to cell contact and without

release of contents. The package does not exceed 10kg gross mass.
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